VIEILUN

MOTORCYCLE PARTS

ML125T-26

2018 Edition

N

UNIVERSAL

Box 585, Center Road 3380 Chetumal Street

Spanish Lookout Belize City

Tel 501 823 0254 Tel 501 224 4140
sales@universalhardware.bz salesbz@universalhardware.bz




U"!,',.‘! .,EBHS!‘“' Bike Selection

LF110-7A

N4l

ML200-16D ML250-4 ML200ZH-3



UNIVERSAL ML125T-26 Frame Parts

F—1 R@TBBXTE X HEADLIGHT ASSY

1
|

125261-1 Headlight Assy

125261-2 Headlight Housing Comp.

125261-3 Headlight Wire

125261-4 Headlight Buld 12v/35w

125261-5 Headlight Bulb 12v/5w

125261-6 Nut, reed A Q39742161

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

F—2 {YFE5 K METER ASSY

ML125T-26 Frame Parts

125262-1 Meter Assy

125262-2 Screw, M3x20

125262-3 Meter Cable

125262-4 Bulb,Meter

125262-5 Dashboard Comp.

125262-6 Dashboard

125262-7 Meter Lens

125262-8 Speedometer Cable Comp.,

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

1

2

F-3 73 $HrZE SWITCH & CABLE

125263-1 Throttle Grip Comp.
125263-2 Handlebar Switch,RH
125263-3 Handlebar Switch,LH
125263-4 Grip Comp.,LH
125263-5 Throttle Cable
125263-6 Rear Brake Cable
125263-7 Rear Brake Lever
125263-8 Left Handlebar Switch Comp.
125263-9 Screw, M5x30
125263-10 Spring Washer
125263-11 Nut M5

125263-12 Rear Brake Switch

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UN.'.‘!.,EB.S.AL ML125T-26 Frame Parts

F-4 BIRFEFIENE2 S, FRONT HYDRAULIC BRAKE ASSY

|

125264-1 Front Hydraulic Brake Assy

125264-2 Front Brake Lever

125264-3 Front Brake Lever Pin

125264-4 Mut M5

125264-5 Front Brake Master Cylinder

125264-6 Bolt M6*12

125264-7 Front Brake Pad Pin

125264-8 Spring Sheet

125264-9 Front Brake Sub-Cylinder

125264-10 Front Disc Brake Pad

125264-11 Wire

125264-12 Front Brake Switch

125264-13 Bolt M8x25

125264-14 Circlip I,Front Brake Hose

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UN..'.‘!,,EB.S.AL ML125T-26 Frame Parts

F-5 A EIEE S EiRiPE STEERING BAR & COVER

'y

—h
M—

125265-1 Front Windshield

125265-2W | Front Fairing - White

125265-2Y | Front Fairing - Yellow

125265-3 Steering Bar

125265-4 Rearview Mirror,RH

125265-5 Rearview Mirror,LH

125265-6 Meter Case

125265-7 Screw,M6x16

125265-8 Bolt, M10x1.25x50

125265-9 Steering Bar Pipe Bush

125265-10 Nut, M10x1.25

125265-11 Screw,Self-tapping,ST4.2x16

125265-12 Screw,Self-tapping,ST4.2x13

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWA

ML125T-26 Frame Parts

F6 ZZEhERESS14 FRAME MID COVER

125266-1

Bottom Guard

125266-2

Front Trunk,LH

125266-3

Mid Guard

125266-4

Eletricity Power Socket

125266-5

Helmet Hook

125266-6

Front Trunk,RH

125266-7

VIN Cover Plate

125266-8W

Right Side Guard - White

125266-8Y

Right Side Guard - Yellow

125266-9

Front Treadle Rubber Flap,RH

125266-10

Rider Footrest Treadle bracket

125266-11

Battery Case Cover

125266-12

Front Treadle Rubber Flap,LH

125266-13W

Left Side Guard - White

125266-13Y

Left Side Guard - Yellow

125266-14

Bolt M6x12

125266-15

Screw,Self-Tapping,ST4.8x16

125266-16

Reed Nut A Q39742161

125266-17

Screw,Self-Tapping,ST4.2x16

125266-18

Bolt M6x25

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

ML125T-26 Frame Parts

F-7 BIHE = FRONT COVER

125267-1 Front Winker Lens, LH

125267-2W Windshield LH

125267-2Y Windshield LH

125267-3 Front Cover

125267-4W Headlight Hood - White

125267-4Y Headlight Hood - Yellow

125267-5 Front Winker Lens, RH

125267-6W Windshield,RH - White

125267-6Y Windshield,RH - Yellow

125267-7 Trade Mark
125267-8 Screw, self-tapping,ST4.2x13
125267-9 Bolt M6x12

125267-10 Screw,M6x12

125267-11 Reed Nut A ST4.2

125267-12 Self-Tapping Screw, ,ST4.8x16

125267-13 Self-Tapping Screw, ,ST4.8x16
View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F-8 @1 5K FRONT FORK ASSY

125268-1 Front Shock Absorber,RH
125268-2 Front Shock Absorber,LH
125268-3 Steering Stem

125268-4 Front Fork Ornament

125268-5W Front Fender Front Body - White
125268-5Y Front Fender Front Body - Yellow
125268-6 Bolt,M8x40

125268-7 Bolt,M6x12

125268-8 Circlip I,Front Brake Hose
125268-9 Bottom Bearing Bottom Ball Race
125268-10 Bottom Bearing Ball

125268-11 Bottom Bearing Top Ball Race
125268-12 Top Bearing Bottom Ball Race
125268-13 Race Cover,Top Bearing
125268-14 Top Bearing Top Ball Race
125268-15 Lock Nut,Steering Stem
125268-16 Steering Stem Bearing set

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UN..'.‘!,,EB.S.AL ML125T-26 Frame Parts

F-9 @i S FRONT WHEEL ASSY

125269-1 Front Axle

125269-2 Front Wheel Right Bush

125269-3 Front Brake Disk Bolt

125269-4 Front Brake Disc

125269-5 Front Wheel Assy

125269-6 Speedometer Gear Box

125269-7 Nut, M12x1.25

125269-8 Front Wheel Hub

125269-9 Bleeding Plug

125269-10 | Bleeding plug Cap

125269-11 | Front Tyre

125269-12 | LH & RH Bearing 6301

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F-10 /3SR

REAR WHEEL ASSY

1252610-1 Rear Brake Cam
1252610-2 Rear Brake Arm
1252610-3 Rear Brake Shoe Set
1252610-4 Rear Wheel Assy
1252610-5 Rear Wheel Bush LH
1252610-6 Connecting Plate Comp,Rear Absorber
1252610-7 LH & RH Bearing 6203
1252610-8 Nut, M16x1.5
1252610-9 Rear Wheel Bush RH
1252610-10 Rear Wheel Rim Comp.
1252610-11 Rear Tyre

1252610-12 Bleeding Plug
1252610-13 Bleeding Plug Cap
1252610-14 Bolt M6x35mm

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F—11

FEHR  SEAT i

1252611-1 Seat Assy
1252611-2 Rear Luggage
1252611-3 Rear Luggage Cover
1252611-4 Front Seat Shaft
1252611-5 Nut M6

1252611-6 Reed Nut, ST4.8
1252611-7 Screw, ST4.8x16
1252611-8 Screw M6X12
1252611-9 Nut M6

1252611-10 Seat Cable

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

ARDWA

F-12 HfES K FULE TANK ASSY

e YW 7—X

2 3 8 \r\
9 s

X

10— . >

\rl

11

ML125T-26 Frame Parts

4)

1252612-1 Fuel Tank Weldment

1252612-2 Fuel Sensor

1252612-3 Vacuum Switch

1252612-4 Fuel Filter Comp.,
1252612-5 Fuel Sensor Gasket
1252612-6 Fuel Sensor Lock
1252612-7 Hose ?

1252612-8 Hose ?

1252612-9 Hose ?

1252612-10 Hose IV

1252612-11 Hose Circlip

1252612-12 Bolt M6x12

1252612-13 Fuel Tank Cap

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UN.'.‘!,,EB.S.AL ML125T-26 Frame Parts

F-13 ZEZ2IE7Z =1 FRAME REAR COVER
1 2

1252613-1 Rear Luggage Front Hood
1252613-2 Right Guard, Rear Panel
1252613-3 Left Guard, Rear Panel

1252613-4W | Right Rear Panel - White

1252613-4Y Right Rear Panel - Yellow

1252613-5W Left Rear Panel - White

1252613-5Y Left Rear Panel - Yellow

1252613-6W | Rear-Mid Connecting Plate - White

1252613-6Y Rear-Mid Connecting Plate - Yellow

1252613-7 Screw, ST4.2x13

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F-14 Z=SJEBE8 5 AIR CLEANER ASSY

7NN ¢ —~
O (& : M . W : -
[-J 7 LC‘R:&?E'({.‘ —% L i 1\7
4 g N b ) /7 i
| 18 -,
e . — ~
2 3 f Z 2
5 e TN
1) 9 =
\X,‘/' S < QJ_—-——’Q X
q i R oA e - = a3 S\ 9
\ s 1; (/ ® ;, ; . <
S o=l ) J
o B e /-
6 9 16 E— i
1252614-1 Air Cleaner Housing
1252614-2 Air Cleaner Clamp(?)
1252614-3 Screw, M4x25
1252614-4 Bolt, M6x25
1252614-5 Air Cleaner Element
1252614-6 Air Cleaner Inlet Pipe
1252614-7 Air Cleaner Clamp(?)
1252614-8 Screw, M4x25
1252614-9 Screw, ST4.2x16
1252614-10 Air Cleaner Cover
1252614-11 Air Cleaner Assy

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UN.'.‘!.,EB.S.AL ML125T-26 Frame Parts

F-15-1 HFSEFE &S5 EXHAUST MUFFLER ASSY

1252615-1 Exhaust Muffler
1252615-2 Gasket,Exhaust Muffler
1252615-3 Cap nut

1252615-4 Clamp set, Muffler Plate
1252615-5 Clamp set, Muffler
1252615-6 Bolt, M10x25

1252615-7 Nut,M10

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

AN D AN E ML125T-26 Frame Parts
F-16 =E={3%XZ2 CENTER & SIDE STAND
6. 7 8 9
SR W I
3 4 /' j ;—l—
’- —10

'\

11

1252616-1 Center Stand Comp.
1252616-2 Side Stand
1252616-3 Side Stand Switch

1252616-4 Side Stand Spring

1252616-5 Center Stand Spring

1252616-6 Pin 2.5x25

1252616-7 Washer 25

1252616-8 Center Stand Shaft

1252616-9 Kick Starter

1252616-10 Bolt, M6x22

1252616-11 Center Stand Rubber

1252616-12 Shoulder Bolt |

1252616-13 Nut, M8

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWA

ML125T-26 Frame Parts

F-17

1252617-1 Rear Shock Absorber Assy

1252617-2 Rear Shock Absorber Top Rubber Bush
1252617-3 Rear Shock Absorber Top Bush
1252617-4 Bolt, M10x1.25x40

1252617-5 Bolt, M8x30

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

ML125T-26 Frame Parts

F-18 J5%522 REAR CARRIER
//%
1
2
3 {
1252618-1 Rear Handrail
1252618-2 Bolt M8x30
1252618-3 Bolt M8x25

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

oy s ML125T-26 Frame Parts
F-19 Z%E[G1KT EBXT WINKER & TAILLIGHT
3 4

1252619-1 Front Winker, LH

1252619-2 Front Winker, RH

1252619-3 Taillight Assy

1252619-4 Rear Winker, RH

1252619-5 Rear Winker, LH

1252619-6 Taillight Bulb 12V21W/5W

1252619-7 Screw, ST4.2x16

1252619-8 Screw, ST4.8x13

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F—20

== }ﬁ‘:#ii REAR FENDER

6

lll .
O é§} %
) 1414

l(' for

4

F—14 [-14 4

1252620-1 Rear License Bracket
1252620-2 Side Reflector

1252620-3 Rear License Plate Light Comp.
1252620-4 Rear Reflector

1252620-5 Rear Fender Rear Body,
1252620-6 Rear Fender Mid Body
1252620-7 Rear Fender Front Body
1252620-8 Bolt M6x16

1252620-9 Nut M6

1252620-10 Screw,Self-Tapping,St4.8x13

1252620-11 Bulb 12v/5w

1252620-12 Reed Mut A 39748161

1252620-13 Washer6

1252620-14 Bolt M6x12

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

ML125T-26 Frame Parts

F21

B8 ELECTRIC ELEMENT

1

v 32—

1252621-1 Horn

1252621-2 Lock Assy
1252621-3 Main Cable
1252621-4 Ignition Controller
1252621-5 Starting Relay
1252621-6 Voltage Regulator
1252621-7 Flashing Relay
1252621-8 Secondary Cable
1252621-9 Ignition Coil
1252621-10 Battery

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

UNIVERSAL

HARDWARE

F—22 ZEZ83pK FRAME ASSY

—14

3

ML125T-26 Frame Parts

1252622-1 Frame Weldment

1252622-2 Front Cover Bracket

1252622-3 Passenger Footrest Assy,Rh
1252622-4 Seat Lock Set

1252622-5 Rear Handtrail Bracket,Rh
1252622-6 Rear Handtrail Bracket,Lh
1252622-7 Passenger Footrest Assy,Lh
1252622-8 Engine Front Suspension Shaft
1252622-9 Engine Suspension Comp.
1252622-10 | Engine Suspension Pipe
1252622-11 | Engine Suspension Shaft Il
1252622-12 Damping.Sleeve,Front Hang
1252622-13 Nut M10x1.25

1252622-14 Bolt M8x12

1252622-15 Bolt M8x35

1252622-16 | Passenger Footrest Connecting Plate,RH
1252622-17 Passenger Footrest Comp.,RH
1252623-1 Kit - ML125T-26 Tool

View Catalogs Online at www.universalhardware.bz/meilun



http://www.universalhardware.bz/meilun

Meilun Wheel Bearing Specification

Sorted by Bike Model

Bike Model Description Bearing # Part #
ML100-A Front Wheel Right Bearing 6300 1009-13
ML100-A Front Wheel Left Bearing 6300 1009-13
ML100-A Rear Wheel Right Bearing 6301 10010-18
ML100-A Rear Wheel Left Bearing 6301 10010-18
ML100-A Rear Sprocket Hub Bearing 6203 10010-19
ML125-5 Front Wheel Right Bearing 6301 12557-21
ML125-5 Front Wheel Left Bearing 6301 12557-21
ML125-5 Rear Wheel Right Bearing 6202 12559-16
ML125-5 Rear Wheel Left Bearing 6302 12559-20
ML125-7 Front Wheel Right Bearing 6301 12577-16
ML125-7 Front Wheel Left Bearing 6301 12577-16
ML125-7 Rear Wheel Right Bearing 6202 12578-13
ML125-7 Rear Wheel Left Bearing 6302 12578-15
ML125-7 Rear Sprocket Hub Bearing 6204 12578-14
ML125T-26 Front Wheel Right Bearing 6301 125269-12
ML125T-26 Front Wheel Left Bearing 6301 125269-12
ML125T-26 Rear Wheel Right Bearing 6203 1252610-7
ML125T-26 Rear Wheel Left Bearing 6203 1252610-7
ML150-9J Front Wheel Right Bearing 6301 15098-9
ML150-9J Front Wheel Left Bearing 6301 15098-9
ML150-9J Rear Wheel Right Bearing 6302 15099-11
ML150-9J Rear Wheel Left Bearing 6202 15099-12
ML150-9J Rear Sprocket Hub Bearing 6204 15099-13
ML150GY-3A |Front Wheel Right Bearing 6301 20058-13
ML150GY-3A |Front Wheel Left Bearing 6301 20058-13
ML150GY-3A |Rear Wheel Right Bearing 6302 20059-21
ML150GY-3A |Rear Wheel Left Bearing 6302 20059-21
ML150ZH-3 Front Wheel Right Bearing 6304 31508-13
ML150ZH-3 Front Wheel Left Bearing 6304 31508-13
ML150ZH-3 Rear Wheel Right Bearing N/A
ML150ZH-3 Rear Wheel Left Bearing N/A
ML200GY-5 Front Wheel Right Bearing 6301 20058-13
ML200GY-5 Front Wheel Left Bearing 6301 20058-13
ML200GY-5 Rear Wheel Right Bearing 6302 20059-21
ML200GY-5 Rear Wheel Left Bearing 6302 20059-21
ML250-4 Front Wheel Right Bearing 6302 25047-8
ML250-4 Front Wheel Left Bearing 6302 25047-8
ML250-4 Rear Wheel Right Bearing 6302 25048-15
ML250-4 Rear Wheel Left Bearing 6202 25048-16
ML250-4 Rear Sprocket Hub Bearing 6004 25048-17




Meilun Wheel Bearing Specification

Sorted by Bearing #

Bike Model Description Bearing # Part #
ML250-4 Rear Sprocket Hub Bearing 6004 25048-17
ML125-5 Rear Wheel Right Bearing 6202 12559-16
ML125-7 Rear Wheel Left Bearing 6202 12578-13
ML150-9J Rear Wheel Left Bearing 6202 15099-12
ML250-4 Front Wheel Right Bearing 6202 25047-8
ML250-4 Front Wheel Left Bearing 6202 25047-8
ML250-4 Rear Wheel Left Bearing 6202 25048-16
ML100-A Rear Sprocket Hub Bearing 6203 10010-19
ML125T-26 Rear Wheel Right Bearing 6203 1252610-7
ML125T-26 Rear Wheel Left Bearing 6203 1252610-7
ML125-7 Rear Sprocket Hub Bearing 6204 12578-14
ML150-9J Rear Sprocket Hub Bearing 6204 15099-13
ML100-A Front Wheel Right Bearing 6300 1009-13
ML100-A Front Wheel Left Bearing 6300 1009-13
ML100-A Rear Wheel Right Bearing 6301 10010-18
ML100-A Rear Wheel Left Bearing 6301 10010-18
ML125-5 Front Wheel Right Bearing 6301 12557-21
ML125-5 Front Wheel Left Bearing 6301 12557-21
ML125-7 Front Wheel Right Bearing 6301 12577-16
ML125-7 Front Wheel Left Bearing 6301 12577-16
ML125T-26 Front Wheel Right Bearing 6301 125269-12
ML125T-26 Front Wheel Left Bearing 6301 125269-12
ML150-9J Front Wheel Right Bearing 6301 15098-9
ML150-9J Front Wheel Left Bearing 6301 15098-9
ML150GY-3A |Front Wheel Right Bearing 6301 20058-13
ML150GY-3A |Front Wheel Left Bearing 6301 20058-13
ML200GY-5 Front Wheel Right Bearing 6301 20058-13
ML200GY-5 Front Wheel Left Bearing 6301 20058-13
ML125-5 Rear Wheel Left Bearing 6302 12559-20
ML125-7 Rear Wheel Right Bearing 6302 12578-15
ML150-9J Rear Wheel Right Bearing 6302 15099-11
ML150GY-3A |Rear Wheel Right Bearing 6302 20059-21
ML150GY-3A |Rear Wheel Left Bearing 6302 20059-21
ML200GY-5 Rear Wheel Right Bearing 6302 20059-21
ML200GY-5 Rear Wheel Left Bearing 6302 20059-21
ML250-4 Rear Wheel Right Bearing 6302 25048-15
ML150ZH-3 Front Wheel Right Bearing 6304 31508-13
ML150ZH-3 Front Wheel Left Bearing 6304 31508-13
ML150ZH-3 Rear Wheel Right Bearing N/A
ML150ZH-3 Rear Wheel Left Bearing N/A




150QMI

Engine Parts
ML125T-26

UNIVERSAL

HARDWARE.

Box 585, Center Road 3380 Chetumal Street
Spanish Lookout Belize City

Tel 501 823 0254 Tel 501 224 4140
sales@universalhardware.bz salesbz@universalhardware.bz




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

|E-1 W5 L FAN COVER & MAGNETO

i
13 15—
ﬂl- = "
13
13—«

521-3 Magneto Stator Comp.

521-4 Bolt M6x25

521-5 Bolt M5x12

521-6 Washer 12

521-7 Nut M12x1.25

521-8 Fan Impeller

521-9 Bolt M6x18

521-10 Cooling Fan Cover

521-11 Air-Flow Guard B

521-12 Bolt M6x25

521-13 Screw ST4.8x16

521-14 Starter Motor Wire Clamper

521-15 Bolt M6x25

521-16 Overflow Pipe Clamp

52117 Air-Flow Guard A

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

ML125T-26 Engine Parts - 1P52QMI

E-2 ShI=k#£ CYLINDER HEAD COVER

d—~ -
F—~ f——

522-1 Cylinder Head Cover

522-2 Waste Pipe

522-3 Waste Pipe Clip f8

522-4 Cylinder Head Cover Gasket

522-5 Bolt M6x25

522-6 Plate

522-7 Screw M4x8

522-8 Exhaust Nipple

5229 Washer 6.5

522-10 Bolt M6x12

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-3 445k CYLINDER HEAD

b
5
T
2
523-1 Cylinder Head 523-14 | Gasket for Cylinder Head
523-2 Stud M6x32 523-15 | Spark Plug A7TRTC
523-3 Stud M6x62 523-16 | Inlet Pipe Casket
523-4 Bolt M6x100 523-17 | Isolating Mat
523-5 Dowel Pin 10%14 523-18 | O-Ring 28x2.5
523-6 Valve Split Cone 523-19 | Inlet Pipe Set
523-7 Valve Spring Upper Seat 523-20 | Nut M6
523-8 Valve Inner Spring 523-21 | Inlet Pipe Clip
523-9 Valve Outer Spring 523-22 | Guide O-Ring
523-10 | Valve Lower Seat 523-23 | Inlet Valve Guide
523-11 | Valve Stem Oil Seal 523-24 | Exhaust Valve Guide
523-12 | Exhaust Valve
523-13 | Inlet Valve

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

(-4 e RS DRUM & ROCKET ARMY

11

5241 Cylinder Block Dowel Pin 10x14

524-2 Washer 8

524-3 Nut M8

524-4 Rocker Arm Base

524-5 Caging Plate

524-6 Rocker Arm Shaft Set

524-7 Rocker Arm Shaft

524-8 Valve Rocker Arm

524-9 Valve Clearance Adjusting Nut

524-10 Valve Clearance Adjusting Screw

524-11 Camshaft Assy

524-12 Rocker Arm Assy

524-13 Camshaft Fix Assy

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

(55 CiLfk % [ CLINDER PISTON & CRANKSYAFT

i
23

14
525-1 Timing Chain 525-13 | Piston Pin Circlip
525-2 Tensioning Plate 525-14 | Piston Ring Set

Crankshaft and Connecting
525-3 Guide Plate 525-15 | Rod
525-4 Tensioning Plate Screw 525-16 | Woodruff Key 25x14x4
525-5 O-Ring 15.2x1.5 525-17 | Tensioner
525-6 Cylinder Block Comp. 525-18 | Tensioner Gasket
525-7 Piston Ring Il 525-19 | Bolt M6x22
525-8 3-piece Oil Ring 525-20 | O—Ring 1.5x9.5
525-9 Cylinder Block Gasket 525-21 | Screw M6x6
Cylinder Block Dowel Pin

525-10 | 10x14 525-22 | Tensioner Assy
525-11 | Piston 525-23 | Piston Ring ?
525-12 | Piston Pin

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

-6 A [MEh4E s RIGHT CRANKCASE COVER

ML125T-26 Engine Parts - 1P52QMI

526-10 | Magneto Wire Clamper
526-11 | Bolt M6x110

526-12 | Bolt M6x100

526-13 | Bolt M6x95

526-14 | Bolt M6x28

526-15 | Bolt M6x32

526-16 | Dowel Pin 8x14

526-17 | Dipstick

526-1 Crankcase Cover, RH

526-2 Crankshaft Oil Seal, RH 9.8x30x5
526-3 Crankcase Cover Gasket, RH
526-4 Dipstick

526-5 | O-Ring

526-6 Oil Filter Screen

526-7 Oil Filter Screen Spring

526-8 Oil Filter Screen Cover O-Ring
526-9 Oil Filter Screen Cover

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

ML125T-26 Engine Parts - 1P52QMI

-7 Bl OIL PUMP

527-1 Oil Pump Assy

527-2 Oil Pump Shaft

527-3 QOil Pump Body

527-4 Dowel Pin 4x6.5.
527-5 Oil Pump Outer Rotor
527-6 Oil Pump Inner Rotor
527-7 Oil Pump Cover
527-8 Bolt M3x10

527-9 Bolt M6x25

527-10 Oil Pump Driven Sprocket

52711 Nut M6

527-12 Oil Pump Chain

527-13 Driven Sprocket Stopper

527-14 Bolt M6x12

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

E-8 AZgiQHl STARTER MOTOR

ML125T-26 Engine Parts - 1P52QMI

528-1 Start Motor Wiring Harness
528-2 Start Motor

528-3 Twin-Gear

528-4 twin-Gear Shaft

528-5 Start Clutch Gear

528-6 Needle Bearing K28x32x17
528-7 Socket Bolt M6x10

528-8 Starting Clutch Body Comp.
528-9 Roller 10x10

528-10 Starting Clutch Spring
528-11 Starting Clutch Spring Sleeve
528-12 Starting Clutch Cover
528-13 Starting Clutch Gear Washer
528-14 Lock Nut M22

528-15 Start Clutch Assy

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-9 [ihihE CRANKCASE

529-1 Crankcase, RH 529-12 Bearing 6004DU
529-2 Engine Hanger Bush 529-13 Oil Seal 27x42x7
529-3 Bolt M6x50. 529-14 Cylinder Stud B
529-4 Dowel Pin 8x14 529-15 Drain Plug Washer
529-5 Cylinder Stud A 529-16 Plug (Bolt)
529-6 Crankcase Gasket 529-17 Waste Pipe Set
529-7 Crankcase Comp., LH 529-18 Brake Shoe Pin
529-8 Rear Shock Absorber Lower Bush 529-19 Nut M8

529-9 Crankshaft Qil Seal, LH 19.8x30x5 529-20 O-Ring 7.5x1.5
529-10 Bearing 6301

529-11 Bearing 6002

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

| E-10 A HAREE S LEFT CRANKCASE COVER

52101 Stopper 5210-13 | Guide Plate

5210-2 Bolt M6x12 5210-14 | Screw ST4x8
5210-3 Bush 12x16x12 5210-15 | Crankcase Cover, LH
5210-4 Special Pin 4.5 5210-16 | Dowel Pin 8x14
5210-5 Starting Shaft 5210-17 | Bolt M6x40

5210-6 Starting Return Spring 5210-18 | Bolt M6x65

5210-7 Starting Shaft Washer 14 5210-19 | Cable Clamp

5210-8 Bush 5210-20 | Main Stand Stopper
5210-9 Starting Shaft Assy 5210-21 | Bolt M6x12

5210-10 | Starting Mid-Gear Comp. 5210-22 | Brake Cable Clamp
5210-11 | Kick Starter Assy 5210-23 | Bolt M6x22

5210-12 | Crankcase cover Gasket, LH

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

[-11 MEh% DRIVEN PULLLY

,'4

F
OO

5211-1 | Driven Pulley Comp.

5211-2 | Driven Disc Comp.

5211-3 | Driven Pulley Assy

5211-4 | Washer12.2x29x2.5

5211-5 | Nut M12

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

]

E-12 s VB BELT DRIVING

52121 Drive Belt (L=723)

5212-2 Starting Driven Gear (20T)

5212-3 Drive Gear Sleeve

5212-4 Driving Pulley Sliding Plate

5212-5 Centrifugal Roller Set

5212-6 Drive Gear Chuck

5212-7 Drive Gear Chuck Slide-Block

5212-8 Driving Pulley Fixing Plate

52129 Washer 12.2x29x2.5

5212-10 | Lock Nut M12

5212-11 | Driving Pulley Assy

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

E-13 18 5 TRANSMISSION SYSTEM

ML125T-26 Engine Parts - 1P52QMI

52131 Transmission Case
5213-2 Bearing 6204
5213-3 Bearing 6202
5213-4 Bearing 6203
5213-5 Oil Seal 20x32x6
5213-6 Washer 8

5213-7 Bolt M8x12
5213-8 Bolt M8x12
5213-9 Bolt M6x28
5213-10 | Bolt M6x35
5213-11 | Gasket

5213-12 | Dowel Pin 8x14
5213-13 | Drive Shaft
5213-14 | Mid Shaft Assy
5213-15 | Output Shaft
5213-16 | Spring Circlip
5213-17 | Terminal Gear
5213-18 | Output Shaft Set

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

[-14 {hil#% CARBURLTOR

5214-1 Carburetor Assy

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL

HARDWARE.

E-15 Fﬁ%‘.ﬁ ELECTRIC ELEMENTS

ML125T-26 Engine Parts - 1P52QMI

5215-1 Ignition Controller 1252621-4
5215-2 Ignition Coil 1252621-9
5215-3 Start Relay 1252621-5
5215-4 Voltage Regulator 1252621-6

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-16 444t A FULL SET OF GASAETS

_E10-15
(II) —E6-3

‘I_
'g_ﬁ_ D At =
0—53 -16 O

—E5-18

5216-1 A Full Set Of Gaskets

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-17 4% A FULL SET OF 0-RINGS

(= Own O-un
OwES'-S O_Ea-5 O‘E9-20

52171 A Full Sets Of O-Rings

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-18 ©Z3Hh3t A FULL SET OF OIL SEAL

o O
O- O-

52181 A Full Set Of Qil Seals

—Eb2

View Catalogs Online at www.universalhardware.bz/meilun




UNIVERSAL ML125T-26 Engine Parts - 1P52QMI

E-19 4=454li/&A FULL SET OF BEARINGS

E9-10 ES-11 E9-12
i i

5219-1 A Full Set Of Bearings

View Catalogs Online at www.universalhardware.bz/meilun




ML 125T-26
Parts Catalog

» Always wear a helmet while driving
Motorcycles

» Always have your headlights on while driving,
even during the day — for safety reasons and
longer battery life

» Make sure all lights work properly at all times
» Always drive with Insurance Coverage,
Licensed Motorcycle and Motorcycle Driver’s

License

» Change oil (SAE15W/40SE) after the first 500
KMs and after every 2,000 KMs

» Use Regular Gas

» Always Drive with Awareness for
SAFETY.




UNIVERSAL

HARDWARE-

Meilun Motorcycle Warranty Policy

Meilun Motorcycles are under 3 months or 2,000 KMs warranty —
whichever comes first. Specific items under warranty are:

e The Engine, and its related parts

e C(Cables, Horn, Switches

¢ And any other manufacturer’s defect on motorcycle.

The following items are not covered under this warranty:
e Tires, Tubes, Chain & Sprockets
e Covers, Mirrors, Light Lenses, Alarm System
e Battery — unless convincing evidence shows defect
e And any other damages or wear & tear occurring under the
owner’s care.




	125T-26 Front Cover
	Bike Selection
	ML125T-26 Frame Catalog 
	Meilun Wheel Bearing Specifications Updated May 18 1
	Meilun Wheel Bearing Specifications Updated May 18
	152QMI 
	1P52QMI Up to Date June 2014
	ML1125T-26 Rear Catalog Page

